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STEP 1

OR VIA CSCI AS APPROPRIATE

PRN or regularly

ORAL s/C CSCI / 24 HRS MAX / 24 HRS
0.5 - 1.5mz PRN 2 0.5 - 1.5mg PRN 2
HALOPERIDOL =T h'oL':lgy hourly or 1.5-8mg 8mg SC or PO
1.5-3mg if severe
OLANZAPINE 2.5 mg PRN 2 hourly 2.5mg PRN 2 hourly 2.5-10mg 10mg
LORAZEPAM 0.5-1mg PRN 4 hourly - - 4amg
MIDAZOLAM - 2.5-10mg SC PRN 10-60mg 60mg
12.5-25mg SC PRN 200mg ( ti "
mg (exceptiona
LEVOMEPROMAZINE - 50mg if agitation is 50-200mg g300m:) Y
severe
100mg-200mg IM 2400mg (exceptionally
PHENOBARBITAL PRN 600-2400mg 3800mg)
o
o CONTINUE BENZODIAZEPINE
wl
-
(7] STOP HALOPERIDOL
OR
N ADD
&.l OLANZAPINE
= LORAZEPAM ORALLY
w Add
OR .
HALOPERIDOL LEVOMEPROMAZINE SC PRN or via CSCI
MIDAZOLAM SC
OR OLANZAPINE PO or SC PRN or regularly
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(If Maximum Dose of Midazolam + Levomepromazine is

reached consider adding Phenobarbital)

—

ASSESS FOR REVERSIBLE CAUSES AND TREAT AS APPROPRIATE

ENSURE NON-PHARMACOLOGICAL MANAGEMENT MEASURES ARE IN PLACE




